OHIO TURNPIKE COMMISSION
682 PROSPECT STREET
BEREA, OHIO 44017
PROCUREMENT SECTION

BID INVITATION NUMBER 4179

NEW REPAIR & REPEACEMENT PARTS FOR COMMISSION OWNED
ET-2000™ PLUS AND CAT™ SYSTEM IMPACT ATTENUATORS

OPENING DATE - MARCH 6, 2012

GROUP 1 GROUP 2
PERCENTAGE RATE OFFERED PERCENTAGE RATE OFFERED

BIDDER INDICATE + OR - ELMORE MB INDICATE -+ OR - HIRAM M.B.
The Firelands Supply Co. PRICING SCHEDULE ATTACHED PRICING SCHEDULE ATTACHED
18 S. Norwalk Road TOTAL: $37,736.00 TOTAL: $ 38,798.00

Norwalk, Ohio 44857 0.6 % - Mark-Up 0.0 % - Mark-Up
EMM/Black’s Distributor PRICING SCHEDULE ATTACHED PRICING SCHEDULE ATTACHED
3546 Delphos Avenue TOTAL: $39,909.16 TOTAL: § 40,929.52

Dayton, Ohio 45417 No Percentage Rate Noted No Percentage Rate Noted

(Therefore, 0 % Mark-Up) (Therefore, 0% Mark-Up)

Sallie’s Wholesale & Construction PRICING SCHEDULE ATTACHED PRICING SCHEDULE ATTACHED
728 Park Avenue East TOTAL: $ 40,754.84 TOTAL: $ 41,815.99
Mansfield, Ohio 449035 +.25 % - Mark-Up +.25% - Mark-Up

***Bid Invitation No. 4179 Awarded to The Firelands Supply Co, ***



BID INVITATION NO. 4179

GROUP 1 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING

FIRELANDS SUPPLY COMPANY

PROPOSAL FOR MISCELLANEOUS TRINITY

NORWALK, OHIO 44857 ET-2000/PLLUS and CAT - 350 PARTS
Bidder to Insert Here the
- ) Percentage Rate Discount or
ST;srtlzry\"n N:lﬁrger Trr:':[ig; T't ?\szn'::f Description (lnc?::egcf’rs;ight E;::-;:t-yﬁ Extended Cost gﬁ:a:i?:nﬁ.:: Eiasst.e‘i::r
Type FOEB Destination) (Each) components not separately
listed by item on this Bid
Form)
1 000G 24436 |Cabls 34" X 6'6/DBL SWG $77.00 10 $770.00
2 326G NA 12112'616'3S Anchor Guardrail $118.00 5 $890.00
3 338756 NA  |Angle Strut $56.00 5 $280.00
4 3478G 24208 |5/8" x 7-1/2" Hex Head Bolt $2.00 50 $100.00
5 3497G 24207 |5/8" x 9-1/2" Hex Head Bolt §2.25 50 $112.50
6 3580G 24205 |7i8" x 18" Post Bolt $£3.40 100 $340.00 Indicate Plus or Minus:
7 3900G 24210 |1 Washer $0.70 50 $36.00 o
8 3910G MA  [1" Hex Nut $1.30 50 $65.00 0.0%
9 40638 NA  [Wood 6'0 Post 6x8 $40.00 10 $400.00
w 10 40758 24800 |Wood Block 6X8X14 DR $7.40 26 $185.00
3 11 40788 | 24900 |Wood Black RTD 6X8X14 $7.60 10 §76.00 Title of Parts Prioe List:
_n_: 12 | 4147B 24540 [Wood 3' 9" Post 55" x 7.5" $28.00 160 $2,800.00 ET-2000 PLUS
=] 13 4228G 24212 3" x 4" Lag Screw S1.10 100 $110.00
8 14 5148G NA |34 x9-112" Hex Head Bolt $4.00 50 $200.00
o~ 15 680G 24104 1202506 1S $159.00 15 $2,385.00 Date Issued:
!_' 16 652G 24106 |12/25/6' 3S ET-2000 ANC $196.00 25 $4,500.00 111112
L 17 T04A 24436 |Cable Anchor Bracket $68.00 10 £580,00
18 705G 24416 |2" x 5-1/2" Pipa $6.00 5 $30,00
19 740G 24542 |4' 6 T.S.CAT & ET $111.00 [ $555.00 Price List Number
(If Applicahle):
20 749G NA 6'0 Tube Slesve $124.00 5 $620.00
21 769G 24927 |1/4 X 18 X 24 Soil PLUNiv $39.00 5 $195.00
22 7826 24417 |5/8" x 8" x 8" Bearing Plate $20.00 5 $100.00
23 9G NA  [12112'6/6'3/S Guardrail $71.00 5 $355,00
24 981G NA  |E7-2000 HDW & Parts CAN $191.00 5 $955.00
25 98524 24411 |Strut & Yoke Assy $79.00 5 $396.00
26 9954 24404 |ET Plus Extruder Head $324.00 30 $8,240.00

27 130A 24926 (1012 BI5'10:6'8/SP CAT $345.00 10 $3,450.00
28 192598G 24949 (316" x 2" x 10" Plate $4.80 25 $120.00
29 19261G 23950 |1i2 X 3 X 7 Past Plate $10.00 E] $50.00
30 1927T1G ’ 24951 |1"X 2-1/2" Pipe SLV CAT $6.50 5 $32,50
k1 3012G 24930 | 3/4" Cable x 8' Double $WG $5116.00 2 $232.00
3z 30748 24831 |Woed 3' 6 Post #2-6 CAT $49.50 15 $742.50
33 30756 24932 |Wood 3' & Post #1 CAT $49.00 5 $245.00
34 31008 24933 |Wood Block 2.5X7.5X14 CAT 1 §13.00 5 $65.00
35 OB 24934 |Woced Block 5.5X7.5X14 CAT 2.8 $16.00 25 $400.00
36 3G 24925 |12M2'8/0 CAT $242.00 10 $2,420.00
37 3275G 24937 | 3/8" x 24-1/2" Restraint Rod $3.50 2 37.00
a8 3478G 24208 |5/8" % 7-1/2" Hex Head Bolt $2.00 50 $100.00
39 i 3497G 24207 |5/8" x 9-1/2" Hex Head Bolt $2.26 50 $112.50
8 40 T 3650G 24942 18/8" x 28" Guardrail Boit $5.80 5 $29.00
™ 41 3725G 24413 |7/8" Washer F844 TYPE AIN $0.90 25 5§22.50
' 42 3900G | 24210 {1" Washer $0.70 50 §35.00
: 43 306G NA 1" Hex Nut $1.30 25 §32.50
[&] 44 4252G 24943 | 3/8" Hex Nut A563 Grade B $0.50 25 $12.50
45 4258G 24944 | 3/8" Lock Washer $0.30 25 $7.50
46 43660G NA CAT-CAN HDWR, ETC.10/97 $529.00 2 $1,058,00
47 46406 24945 |5/8" x 24" Hex Bolt $5.40 25 $135.00
48 705G 24416 | 2" x 5-1/2" Pipe $6.00 5 $30.00
49 740G 24542 |46 T.5.-CATRET $111.00 § $555.00
50 769G 24927  |1/4 X 18 X 24 Soil Plate $35.00 5 $195.00
&1 7826 24435 |5/8" x 8" x 8" Bearing Plate $20.00 5 §$100.00
52 983G | 24928 |10iNose Plate/CAT/Rolled §116.0¢ 5 $580.00
53 984G 24929 |10iSide Plate CAT $120.00 5 $600.00
54 9852A 24411 |Channe! Strut, 6'-6" $79.00 5 $395.00
58 9315A 24346 | Spager Channel CAT $220.00 2 $440.00
56 IHGA 24347 |10/Bent Plate Sleave $49.50 2z $59.00
57 821G 24948 |6" Sleeve, 6x 8 $30.00 2 $60.00

Indicate Plus or Minus:

0.0%

Title of Parts Price List:

CAT-350

Date Issued:

11112

Price List Number
{if Applicable):

GROUP | TOTAL BiD PRICE
ITEMS 1 THROUGH 57

$37,736 00

‘Estimated requirements are based on current inventory amounts and past orders over a two {2) year peried. The Commission makes na representation that it will actually expend such

ameunts




BID INVITATION NO. 4179

FIRELANDS SUPPLY COMPANY
NORWALK, OHIO 44857

GROUP 2 - DELIVERY TO THE HIRAM MAINTENANCE BUILDING

PROPOSAL FOR MISCELLANEOUS TRINITY
ET-2000/PLUS and CAT - 350 PARTS

Bidder to Insert Here the
Trinity Part Cost Estimated S:Eil;igg:cﬁ:eﬂdi;:l;:t:;
System Nll.lt:nl;]er Tr:lr::tny:t;:a;ﬁ ?\I:?'r;z:t Description {Includes freight Quantity Extended Cost CGurrent Parts Price List. (For|
Type FOB Destination) {Each) compenents not separately
listed by item on this Bid
Forem)
1 30005 24436 {Cable 3/4" X 6'6/DBL SWG $77.00 0 $770.00
2 32G NA 12[127616' S Anchor Guardrait $118.00 5 $590.00
3 33875G NA Angle Strut $56.00 5 $230.00
4 3478G 24208 |5/8" x 7-1/2" Hex Head Bolt $2.00 50 $100.00
5 - 3497G 24207 |5/8" x 9-1/2" Hex Head Bolt $2.28 -] $112.50
6 3580G 24205 |7/8" x 18" Post Bolt $3.40 100 $340.00 Indicate Plus or Minus:
[ 7 3900G 24210 |1" Washer $0.70 50 $35.00
[ 8 3810G NA 1" Hex Nut $1.30 Y $65.00 0.0%
! 9 40638 NA Waod 60 Post 6x8 $40.00 10 $400.00
g E 10 40758 24900 |Wood Block 6X8X14 DR $7.40 25 $185.00
s BRERT 40768 | 24900 |Woad Block RTD 6XBX14 $7.60 10 $78.00 Title of Parts Price List:
_ﬂ_: 12 41478 24540 |Wood 3' 9" Post 5.8" x 7.5" $28.00 1900 52,800.00 ET-2000 PLUS
[=] 13 4228G 24292 | 3/8" x 4" Lag Screw $1.10 100 $110.00
8 14 5148G NA 34" x 9-1/2" Hex Haad Bolt $4.00 50 $200.00
~N 15 60G 24104 | 1202506 3IS $159.00 15 $2,385.00 Date lssued:
Il 16 62G 24106 | 12/25/¢' 3/S ET-2000 ANC $196.00 25 $4,900.00 1” I1 2
[T1] 17 TO4A 24436 | Cable Anchor Bracket $58.00 10 $580.00
18 705G 24416 12" x 5-1/12" Pipa $6.00 5 $30.00
19 740G | 24542 [4'6 T.S.CAT&ET $111.00 5 $555.00 Price List Number
(If Applicable};
20 749G NA §'0 Tube Sleeve $124.00 5 $620.00
21 769G 24927 114 X 18 X 24 Soil PUUniv $35.00 2 578.00
22 782G 24417 6" x 8" x 8" Bearing Plate $20.00 16 $200.00
23 9G NA 12/12'6/6'3/S Guardrail $71.00 5 $355.00
24 981G NA ET-2000 HDW & Parts CAN 3191.00 5 $955.00
25 9852A 24411 |Strut & Yoke Assy $79.0¢ 5 $395.00
25 995A 24404 (ET Plus Extruder Head $824.00 10 $8,240.00
Fi 130A 24526 |10M112' 6/5'10:6'8/SP CAT $345.00 10 $3,450.00
28 19258G 24549 |3116" x 2" x 10" Plate $4.80 25 $120.00
23 19267G 24950 |1/2 X 3 X 7 PostPlate $10.00 5 $50.00
30 192711G 24951 |1"X 2-1/2" Pipe 5LV CAT $6.50 5 $32.50
; 31 £ 30126 24930 |31" Cable x 8 Double SWG $116.00 5 $580.00
i k> 30748 24931 |Wood 3' 6 Post #2-6 CAT §49.50 25 $1,237.50
i 33 30758 24932 |Wooed 3' 6 Post #1 CAT $49.00 5 §245.00
34 31008 24933  |Woed Block 2.5X7.5X14 CAT 1 $13.00 10 $130.00
35 3101B 24834 |Wood Block 5.5X7.5X14 CAT 26 $16.00 25 $400.00 Indicate Plus or Minus:
38 3G 24925 (121 2'610 CAT $242.00 10 $2,420.00 a
37 3278G 24937 [3/8" x 24-1/2" Restraint Rod $3.50 2 $7.00 00 A
38 3473G 24208 5/8" x 7-1/2" Hex Head Bolt $2.00 50 $100.00
39 3497G 24207 55! " % 9.1/2" Hex Head Bolt $2.28 50 $112.50 i i i
8 40 360G | 24942 |6/8" x 25" Guardrail Balt $5.80 5 $29.00 Title of Parts Price List:
c? 41 37256 24413 17/8" Washer F844 TYPE AN $0.90 25 $22.50 CAT_350
42 33000 24210 |1" Washer $0.70 50 $35.00
'E 43 39106 | NA  |1"HexNut $1.30 26 $32.50 Date 1ssued:
(&) 44 4252G | 24943 |38" Hex Nut AS63 Grade B $0,50 25 $12,50
45 4258G 24944 |38 Lock Washer $0.30 25 $7.50 M
46 43660G NA CAT-CAN HDWR, ETC.10/97 $529.00 2 $1,058.00
a1 4640G 24945 |5/8" x 24" Hex Balt $5.40 10 $54.00 Price List Number
= (If Applicable):
48 705G 24416 |2 % 5-1/2" Pipe $6.00 5 $30.00
48 140G 24542 |4 6T.5.-CAT&ET §111.00 £l $555.00
‘E 50 765G 24927 |14 X 18 X 24 Soil Plate $39.00 H $195.00
: 51 782G 24435 |518" x 8" x 8" Beartng Plate $20.00 5 $100.00
52 983G 24926 [10/Nose PiateJCAT/Ralled §116.00 2 $232,00
53 9844 24928 i10/Side Plate CAT $120.00 10 $1,200.00
54 8852A 24411  |Channel Strut, 8'-6" $79.00 § $3%5.00
55 9915A 24946 |Spacer Channel CAT $220,00 2 §440.00
56 SMEA | 24847 |10/Bent Plate Sleeve $49.50 2 $89.00
57 9921G 24948 |6" Sleave,6x 8§ 530.00 2 $60.00
GROUP 2 TOTAL BID PRICE $38,798.00

ITEMS 1 THROUGH &7

"Estimatad requirements are based on cument inventory amounts and past orders over a two (2) year peried. The Commission makes no rapresentation that it will actually expend such

amounts




BID INVITATION NO. 4179 GROUP 1 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING

E M.M/BLACK'S DISTRIBUTOR PROPOSAL FOR MISCELLANEQUS TRINITY
DAYTON, OHIO 45417 ET-2000/PLUS and CAT - 350 PARTS
Bidder to Inserf Here the
. . Percentage Rate Discount or
;;::::1 Nl'f;’;'er T:T[:htﬁ ?&?ﬂi:f Description (IncT:;:?:igm Easlt:::';it;d Extended Cost gs:e::rg:ﬂzﬁ Perr:c: ﬁias:.e‘i::r
Type FOB Destination) {Each} components not separately
listed by item on this Bid
Form)
1 000G 24436 | Cable 3/4" X 6'6/DBL SWG $78.00 190 $750.00
2 332G NA 12M2°6/6' S Anchor Guardrail $110.00 5 $550.00
3 33875G NA Angle Strut $57.50 5 $287.50
4 3478G 24208 |5/8" x 7-1/2" Hex Head Bolt $2.75 50 $137.50
5 3497G 24207 |&/8" x 9-1/2" Hex Head Boit $2.75 50 $137.50
-] 3580G 24205 |7/8" x 18" Post Bolt $2.50 100 $250.00 - ~
Indicate Plus or Minus:
7 3900G 24210 [1" Washer $0.62 50 $31,00 -
-] 3910G NA 1" Hex Nut $0.93 50 $46.50 I
] 40638 NA Woeod 6'C Post 6x8 $37.50 10 $375.00
2] 10 40758 24500 |Wood Block 6X8X14 DR §6.87 25 ! $17T1.75
3 11 40768 | 24900 |Wood Block RTD 6XuX14 $7.50 10 $75.00 Titie of Parts Price List:
o 12 41478 24540 |Wood 3' 9" Post 3.58"x 7.5" $22.50 100 $2,250.00
8 13 4228G 24212 |3i8" x 4" L.ag Screw $0.93 100 $93.00 NO PRICE LIST
8 14 5148G NA 314" x 9-1/2" Hex Head Bolt $3.56 50 $178.00
™~ 15 60G 24104 [12/26/6' 38 $162.50 15 $2,437.50 Date Issued:
|_I' 16 652G 24106 (12/25/8' 3iS ET-2000 ANC $212.50 25 $5,312.50
[ ] 17 FC4A | 24436 |Cable Anchor Bracket $52.50 10 $525.00
18 705G 24416 | 2" x 5-112" Pipe $6.25 5 $31.25 Price List Numbar
19 740G 24542 |4'6 T.S.CAT&ET $143.75 5 $718.75 {If Applicabla}:
20 743G NA §'0 Tube Sleeve $185.00 5 $925.00
2t 769G 24927 |1/4 X 18 X 24 Soil PL/Univ $43.75 5 $218.75
22 782G 24417 |5/8" x 8" x 8" Bearing Plata $25.00 5 $125.00
23 9G NA 12/12°616'3/S Guardrail $85.00 5 $425.00
24 981G NA ET-2000 HDW & Parts CAN $208.7% 5 51,043.75
s 98524 24411 |Strut & Yoke Assy 393,75 5 $468.75
28 10 $8,750.00

G93A 24404 |[ET Pius Extruder Head $875.00

o7 130A | 24926 |10M12 6/5710:6'B/SP CAT ‘ $391.87 10 $3,918.70
28 19259G | 24249 [3/16” x 2" x 10" Plate i $4.12 25 $103.00
29 19269G | 24950 |[1/2X 3 X7 Post Plate $9.68 s $48,40
30 19271G | 24951 |1"X 2-1/2" Pipe SLV CAT $5.87 5 $29.35
31 3012G | 24930 |3/4" Cable x 8' Double SWG $103.12 2 $206.24
32 3074B | 24931 |Wood 3 6 Post #2-6 CAT $49.50 15 $742,50
33 30758 | 24932 |Wood ¥ 6 Post #1 CAT $49.50 5 $247.50
D 31008 24933 |Wood Block 2.5X7.5X14 CAT 1 $13.06 5 $65.30
! 35 31018 24934 Wood Block 5.5X7.5X14 CAT 2-6 $12.50 28 $312.50 Indicate Ptus or Minus:
36 3G 24925 12112610 CAT $268.12 0 | $2,681.20 %
37 32756 | 24937 |38" x 24-1/2" Restraint Rod $3.81 2 $7.62
38 3478G 24208 |5/8" x 7-12" Hex Head Bolt $2.75 50 $137.50
39 3497G | 24207 |5/8" x 9-1/2" Hex Head Bolt $2.75 50 $137.50 Title of Parts Price List:
uc-, 40 36506 | 24942 |5/8" x 25" Guardrail Bolt $4.37 5 $2.85
o~ a1 37256 | 24413 |7/8" Washer F844 TYPE AIN $0.25 25 $6.25 NO PRICE LIST
' 42 3900G | 24210 |1" Washer 5062 50 531,00
: a3 3910G MA 1" Hex Nut $0.93 25 $23.25 Date Issued:
O a4 | 452G 24943 |3/8" Hex Nut A563 Grade B $0.18 28 $4.50
| 45 | 42580 24944 |38 Lock Washer 50,87 25 521,75
" 48 | 43860G NA  |CAT-CAN HDWR, ETC.10/97 $656.25 2 $1,312.50
a7 4640G 24945 158" x 24" Hex Bolt $5.37 25 $134.25 PT;%:EL’:‘;’;‘;”
48 705G 24416 |2" x 5-1/2" Pipe i $6.25 5 $31.25 ’
49 740G | 24542 |4'6T.S.-CATRET $143.75 3 $718.75
50 769G 24827 174 X 18 X 24 Soll Plate 543.75 5 $218.75
51 7826 24435 |5/3" x 8" x 8" Bearing Plate $25.00 5 $125.00
52 983G 24926 |10/Nose Plate/CAT/Ralied $118.75 i 5 $593.75
53 984G 24929 |1D/Side Plate CAT $118.75 5 §593.75
54 | 9852A 24411 |Channel Strut, 6-6" - $93.75 5 $468.75
55 i 9915a 24946 Spacer Channel CAT $247.50 2 $495.00
56 9916A | 24947 |10/Bent Plate Sleeve 347.50 2 $95.00
57 9921G | 24943 |6" Sleave, 6x 8 $31.25 2 £62.50
GROUP | TOTAL BID PRICE $39,909.16

ITEMS 1 THROUGH 57

‘Estimated requirements are based on qurrent inventory amounts and past orders ever a two {2} year period. The Commission makes no reprasantation that it will actually expand such
amounis




BID INVITATION NO. 4179

E.M.M./BLACK'S DISTRIBUTOR
DAYTON, OHIO 45417

GROUP 2 - DELIVERY TO THE HIRAM MAINTENANCE BUILDING

PROPOSAL FOR MISCELLANEQUS TRINITY
ET-2000/PLUS and CAT - 350 PARTS

Bidder to Insert Here the
Percentage Rate Discount or

CAT - 350

ET Ptus Extruder Head

102" 6/5710:6'8/SP CAT

3875.00

$391.87

Trini
Syst:?rn N Ty P ar’t DNL?HZ? Description (IncT:t;te: ?f;_gm Er;g:;:fyd Extended Cost Sffeﬁi'ﬁini’?n'i‘l Easied(::r
Type FOB Destination} {Each) components net separately
listed by item on this Bid
Form)
1 3000G | 24436 |Cable 314" X 6'6/DBL SWG $75.00 0 $750.00
2 226 NA  |1212'6/6°315 Anchar Guardrail $110.00 5 $550.00
3 33875G NA  |Angle Strut $57.50 5 $287.50
4 3478G | 24208 |6i8" x 7-1/2" Hex Head Bolt $2.75 50 $137.50
8 3497G | 24207 |58 x 9-1/2" Hex Head Bolt $2.75 50 $137.50
6 3580G | 24205 |7/8" x 18" Post Bolt $2.50 100 $250.00 ! )
Indlieate Plus or Minus:
7 3900G | 24210 |t" Washer $0.62 50 $31.00
8 3910G NA  [1" Hex Nut $0.93 80 $46.50 %
9 40638 NA  |Wood 60 Post bx8 $37.50 10 $375.00
2] 10 40758 | 24900 |Wood Block 6X8X14 DR $6.67 25 $171.75
3 1 4076B | 24900 |Weod Block RTD 6X8X14 $7.50 10 $75.00 Title of Parts Price List:
o 12 41478 24540 |Wood 3 9" Post 5.5 x 7.5" $22.50 100 $2,250.00 NO PRICE LIST
o 13 4228G | 24212 |3/8" x 4" Lag Screw $0.93 100 $93.00
8 14 51486 NA  |3/4" % 9-1/2" Hex Head Boit $3.56 50 $178.00
™ 15 506G 24104 |12/25/6" 3/S $162.50 15 $2,437.50 Date Issued:
! 16 62G | 24106 |12/25/6' S ET-2000 ANG $212.50 25 $5,312.50
E 17 T04A 24436 | Cable Anchar Bracket $52.50 10 $525.00
13 705G 24416 | 2" x 5-1/2" Pipe $6.25 3 $31.25 Price List Number
19 740G 24542 |4 6 T.5.CATAET $14375 5 $718.75 (If Applicable):
20 | 745G NA 60 Tube Sleeve $185.00 5 $925.00
21 | 768G 24927 |1/4 X 18 X 24 Soil PUUniv $43.75 2 387.50
22 | 1826 24417 |5/8" x &" x 8" Baaring Plate $25.00 10 $250.00
23 9G NA  |12/126/6'3/S Guardrail $85.00 5 $428.00
24 981G NA  |ET-2000 HDW & Parts CAN $208.75 5 $1,043.75
25 9882A | 24411 |Strut& Yoke Assy $93.75 5 §468.75
2% 9954 24404 10 $8,750.00

53,918.70

27 130A 24926
28 19259G | 24949 [3/16" x 2" x 10" Plate $4.12 25 $103.00
29 19261G | 24880 |4/2X 3 X 7 Post Plate $9.68 5 $48.40
30 19271G | 24951 |1"X 2-1/2" Pipe SLV CAT $5.87 5 $29.38
31 3012G | 24830 13/4" Cable x &' Double SWG $103.12 5 $515.60
32 I74B | 24931 |Weod 3' 6 Post #2-6 CAT $49.50 25 $1,237.50
35 3075B | 24932 |Wood 3' 6 Post #1 CAT $49.50 5 $247.50
34 31008 | 24933 |Wood Black 2.5X7.5X14 CAT 1 313.06 10 $130.60
35 HOIB | 24934 |Wood Block 5.5X7.5%14 CAT 26 $12.50 25 $312.50
36 3G | 24925 |12112'6/0 CAT $268.12 10 $2,681.20
37 3275G | 24937 |3/8" x 24-1/2" Restraint Rod $3.81 p: 57.62
38 3478G | 24208 |58 x 7-1/2" Hex Head Bolt 32,75 50 $137.50
39 3497G | 24207 |5i8" x 9-1/2" Hex Head Bolt $2.75 50 $137.50
40 1 3850G | 24942 |6/8"x 25" Guardrai Boit $4.37 5 §21.85
41 3725G | 24413 |7/8" Washer F844 TYPE AIN $0.25 25 $6.25
42 3900G | 24210 |1" Washer $0.62 50 $31.00

[ 4 39100 NA  [1" Hex Nut $0.93 25 $23.25

[ 44 4252G | 24943 |3/8" Hex Nut AS63 Grade B $0.18 25 $4.50

[ as 4253G | 24944 |3/8" Lock Washer $0.87 25 $21.75

I a8 436605 NA  |CAT-CAN HDWR, ETC.10/97 $656.25 2 $1,312.50

) 4640G | 24945 |5/8"x 24" Hex Boit $5.37 10 $53.70
48 705G 24416 12" x 5-1/2" Pipe $6.25 5 $31.25
ag 740G 24542 |4 6 T.S.CAT&ET $142.75 5 $718.75
50 759G 24927 |1/4 X 18 X 24 Soll Plate $43.75 5 $218.73
51 7820 24435 |5/8" x 8" x 8" Bearing Plate $25.00 5 $125.00
52 983G 24928 |10/Nose Plate/CAT/Rollad $118.75 ! 2 $237.50
53 384G 24928  |10/Side Plate CAT §118.75 10 $1,187.50
54 9852A | 24411 |Channel Strut, 66" $93.75 ; 5 §468.75
85 9915A | 24346 |S$pacer Channel CAT $247.50 2 $495.00
56 | 9916A | 24947 |10/BentPlate Sleeve $47.50 2 $95.00
57 7 9921G | 24948 |6" Sleeve, 6x8 $31.25 2 $62,50

Indicate Plus or Minus:

o

Title of Parts Price List;

NO PRICE LIST

Date Issued:

Price List Number
(If Applicable):

GROUP 2 TOTAL BID PRICE

ITEMS 1 THROUGH 57

$40,929.52

‘Estimated requirements are based on current inventory amounts and past orders over a two (2) year peried. The Commissicn makes na representation that it wall actually expend such

amounts




BID INVITATION NO. 4179
SALLIE'S WHOLESALE CONST. & SUPPLIES

MANSFIELD, OHIO 44905

GROUP 1 - DELIVERY TO THE ELMORE MAINTENANCE BUILDING

PROPOSAL FOR MISCELLANEOUS TRINITY
ET-2000/PLUS and CAT - 350 PARTS

Bidder to Insert Here the
Percentage Rate Discount or

Trinity . Part Cost Estimated Up-Charge QOffered Bazed en
System Nf:":ar T';J‘:J'tnfb:ar” %:i;:f Description (tnctudes freight | Quantity Extended Gost  |Gurrent Parts Price List. (For|
Type FOB Destination) {Each} components not separately
listed by item on this Bid
Form)
1 3000G 24436 |Cable 3/4" X 6'6/DBL SWG $78.00 10 $780.00
2 32G NA 12/12'6/8'3/S Anchor Guardrail $111.76 5 $558.80
3 33875G NA Angle Strut §59.80 5 $299.08
4 3478G 24208  }5/8" x 7-1/12" Hex Head Bolt $1.95 50 $97.50
5 3497G 24207 |5/8" x 9-1/2" Hex Head Bolt $2.28 50 $114.00
-] 35806 24205 |7i3" x 18" Post Bolt $2.60 100 $260.00 .
Indicate Ptus or Minus:
7 3800G 24210 (1" Washer $0.865 50 $32.50
8 3910G NA 1" Hex Nut $0.98 50 $49.00 + . 25%
] 40636 NA Wood 6'0 Post 6x8 $39.00 10 $390.00
g 10 40758 24900 |Wood Btock 6X8X14 DR $7.15 25 $178.75
| 1 40768 24800 |Wood Block RTD 6X8X14 $7.80 10 $78.00 Title of Parts Price List:
& 12 41478 24540 |Wood 3'9" Post 55" x7.5" $22.86 100 $2,286,00
8 13 4228G 24212 |38" x 4" Lag Screw $0.98 100 $98.00
o 14 5§148G NA 3/4" x 9-1/2" Hex Head Boit $371 50 $185.50
™ s 606 24104 |1212506' 33 $185.10 15 $2,476.50 Date lssued:
l"l' i 16 652G 24106 | 12/25/8' 3/8 ET-2000 ANC $215.50 25 $5,397.50
J 17 T04A 24436 |Cakle Anchor Bracket $54.60 10 $546.00
18 705G | 24416 [2"x 512" Pipe 56.50 5 $32.50 Price List Number
19 740G 24542 (A6 T.S.CATEET §146.05 E $730.25 (If Applicable):
20 749G NA 6'0 Tube Sleeve $192.40 -] $962.00
21 789G 24927  |1/4X 18 X 24 Soil PLIUniv $45.50 -3 $227.50
22 782G 24417 |5/8" x 8" x 8" Bearing Plate $26.00 3 $130.00
23 9G NA  [12MZ'66'3!S Guardrail $86.36 5 §431.80
24 981G NA ET-2000 HOW & Parts CAN $217.10 & $1,0856.50
25 9852A 24411 |Strut & Yoke Assy $97.50 5 $487.50
26 9954 24404 |ET Pius Extruder Head $889.00 10 $8,890.00

7 1304 24026 [10/12' 6i5'10:6'8/SP CAT $398.18 10 $3,981.50
28 19259G | 24949 [3M16"x 2" x 10" Plate $4.29 25 $107.25
29 19261G | 24950 |1/2X 3 X7 Post Plate $10.08 5 50.40
30 19271G 24951 1"X 2-1/2" Pipe $LV CAT $6,11 5 $30.55
3 30126 | 24930 |314" Cable x 8 Double SWG $107.25 2 $214.50
22 30748 | 24931 |Wood 3' 6 Post #2-6 CAT $51.48 18 $772.20
3 30758 | 24932 |Wood ¥ 6 Post #1 CAT $51.48 5 $257.40
H 3100B | 24933 |Wood Block 2.5X7.5X14 CAT 1 $12.50 5 $67.95
a5 HOIB | 24934 |Wood Block 5.5X7.5X14 AT 26 $13,00 25 $325,00 Indicate Plus or Minus:
36 G 24925 12/112'6/0 CAT $272.42 10 $2,724.20
- " + 25%
37 3275G | 24937 |3/8" x 24-1/2" Restraint Rod $3.97 z $7.94
38 3478G | 24208 |5/8" x T-1/2" Hex Head Bolt $2.86 50 $143.00
39 3497G 24207 [5/8" x 9-1/2" Hex Head Bolt $2.86 50 $143.00 i . .
8 40 36506 | 24942 16/8" x 25" Guardrail Bolt $4.55 5 $22.75 Titla of Parts Price List:
™ 41 3725G 24413 | 7/8" Washer F844 TYPE AIN $0.26 25 $6.50
' 42 3900G 24210 |1" Washer $0.65 50 $32.50
L't' 43 3910G NA |17 Hex Nut $0.93 25 $24.50 Date ssued:
O a4 4252G | 24943 |38" Hex Nut A563 Grade B $0.20 25 $5.00
a5 4268G | 24344 |3/8" Lock Washer $0.91 25 $22.78
46 43660G | NA |CAT-CAN HDWR, ETC.10/97 $666.75 2 $1,333.50
a7 46406 24945 |5/8" x 24" Hex Bolt $5.59 25 $139.75 PTI:::E:C";‘;’I';:{“
a8 705G 24416 | 2" x 5-1i2" Pips $6,50 5 $32.50
a9 740G 24542 |46 T.5.-CAT&ET $149.50 5 : $747.50
T 786G 24827 | 114 X 18 X 24 Soil Plate $45.50 5 $227.50
S 782G 24435 158" X 8" x 8" Bearing Plate $26,00 5 $130.00
52 983G 24928 |10/Nose Plate/CAT/Ralled $123.50 5 $617.50
53 984G 24929 |10/Side Plate CAT $123.60 3 $617.50
54 9852A | 24411 |Channel Strut, 66" $97.50 5 $487.50
55 9915A | 24948 |Spacer Channel CAT §257.40 2 $514.80
35 9316A i 24947 |10/Bent Plate $leeva $49.40 2 $98.80
. &7 9921G | 24948 6" Sleeve, 68 $32.50 2 $65,00
GROUP I TOTAL BID PRICE $40,754 84

ITEMS 1 THROUGH 57

"Estimated requirements are based on current inventory amounts and past orders over a two {2) year period. The Commission makes no representation that it will actually expend such

amounts




BID INVITATION NO. 4179 GROUP 2 - DELIVERY TO THE HIRAM MAINTENANCE BUILDING
SALLIE'S WHOLESALE CONST. & SUPPLIES PROPOSAL FOR MISCELLANEOUS TRINITY
MANSFIELD, OHIO 44905 ET-2000/PLUS and CAT - 350 PARTS

Bidder to Insert Here the
Percentage Rate Discount or

;;3522:1 Nlllt;nl;ler Tgr:jzhtn ?\ltx?npbirr‘ Description (Inc?::a:?rse‘ight EQs::::'lat:tayd Extended Cosi gs:e::rg:r:ﬁ Perri‘::: Eia:t.ed(::r
Type FOB Destination) {Each) companents not separately
listed by item on this Bid
Form}
1 3000G 24436 Cable 3/4" X 6'6/DBL SWG $78.00 10 478C.00
2 326 NA 12M12'6/8'3/S Anchar Guardrail $111.76 5 $558.80
i 3 338756 NA Angte Strut $59.80 5 $299.00
} 4 3478 | 24208 |5/8" x 7-1/2" Hex Head Bolt §1.95 ¢ $97.50
5 497G 24207 |5/8" x 9-1/2" Hex Head Bolt $2.28 50 $114.00
§ 33806 24205 |7i8" x 18" Post Bolt $2.60 100 $260.00 . .
Indicate Plus or Minus:
7 900G 24210 [t Washer $0.65 50 $32.50
8 3910G NA  |f" Hex Nut 5098 50 $49.00 + 25%
9 4063B NA ‘Waooed 60 Post 6x8 $39.00 10 $390.00
w 10 4075B 24300 :Woed Block 6X8X14 DR $7.15 25 $178.75
3 1 40768 2490¢ |Wooed Block RTD 6X8X14 57.80 10 $78,00 Title of Paris Price List:
g: 12 41478 24540 |Wood 39" Post 5.5" x 7.5" $22.86 100 $2,286.00
o 13 4228G 24212 |3/8" x 4" Lag Screw $0.98 160 $98.00
8 14 5148G NA  |3M" x 9-1/2" Hex Head Bolt $3.7 50 $185.50
~N 15 60G 24104 |[1202806 35 $168.10 18 $2,476.50 Date Issued:
! 16 62G 24106 |12/25/6' 3/S ET-2000 ANC $215.90 25 §$5,397.50
E 17 T04A 24438 |Cable Anchor Bracket §$34.60 10 $546.00
18 705G 24416 |2" x 5-1/2" Pipe $6.50 5 $32.50 Price List Number
19 740G 24542 |[4'6 T.5.CAT&ET $146.08 8 $730.25 {If Applicable):
0 749G NA §'0 Tube Sleeve $192.40 5 $962.00
2t 789G 24927 |14 X 18 X 24 Soil PL/Univ $45.50 2 $91.00
22 782G 24417 |5/8" x 8" x 8" Bearing Plate $26.00 10 $260.00
23 9G NA  [12/12'6/6'3/S Guardrail $86.36 § $431.80
i 24 981G NA ET-2000 HCW & Parts CAN $217.10 ) $1,085.50
25 98524 24411 |Strut & Yoke Assy : $97.50 B $487.50
26 995A ET Plus Extruder Head I $889.00 10 $8,890.00
27 130A 24926 |10/12' 6/5'10:6'8/SP CAT $398.15 10 $3,981.50
28 19258G 24949 |3ME" x 2" x 0" Plate %4.29 28 $107.25
29 19261G 24950 11/2 X 3 X 7 Post Plate $10.08 5 $50.40
a0 1927T1G 24951  |1"X 241/2" Pipa SLV CAT $6.11 5 $30.55
f k2| 3012Q 24830 |3/4” Cable x & Doubls SWG $107.25 [ $536.25
: 32 30748 24931 |Wood 3' 6 Post #2-6 CAT $51.48 25 $1,287.00
33 36758 24932 |Wood ¥ 6 Post #1 CAT $31.48 5 $257.40
34 31008 24933 |Wood Block 2,5X7.5Xi4 CAT 1 $13.59 j 10 $135.80
35 31018 24934 |Wood Block 5.5X7.5X14 CAT 2-6 $13.00 25 H $325.00 Indicate Plus or Minus:
36 3G 24925 [12M12'6/0 CAT $272.42 10 { $2,724.20
a7 3275G 24937 (318" x 24-1/2" Restraint Rod §3.97 2 | §7.94 + “250/°
ag 3478G 24208 {5/3" x 7-1/2" Hax Head Bolt $2.86 50 $143.00
39 3497G 24207 |5/8" x 9-1/2" Hex Head Bolt $2.86 50 $143.00 . »
8 40 3650G 24342 |5/8" x 25" Guardrail Bolt $4.55 5 $22.75 Title of Pasts Price List:
Lyr BT 3725G ! 24413 |7/8" Washer F844 TYPE A/N $0.26 25 $6.50
' 42 3900G 24210 |1" Washer $0.65 50 $32.50
E 43 3910G NA [1" Hex Nut $0.98 25 $24.50 Date Jssued:
o 44 4252G 24943 | 38" Hex Nut AS63 Grade B $0.20 25 $5.00
45 4258G 24944 | 3/8" Lock Washer $0.91 25 $22.75
46 43660G NA CAT-CAN HDWR, ETC.$0/97 $666.75 2 $1,333.50
47 4640G | 24945 15/8” x 24" Hex Bult $5.59 10 $55.90 P;‘;: ::;:c“;';'l';’]{e'
48 705G 24416 (2" x 5-112" Pipe $6.50 5 $32.50
43 740G 24542 |46 T.8.-CAT&ET $149.50 5 $747.5¢
50 769G 24927 |1/4 X 18 X 24 Soil Plate $45.50 5 $227.50
81 782G 24435 |5/8" x 8" x 8" Bearing Plate $26.00 5 $130.00
52 983G ! 24928 |10/Nose Plate/CATIRolled $123.50 2 $247.00
53 | 984G 24929 | 10/Side Plate CAT $123.50 10 $1,235.00
54 9852A 24411 |Channel Strut, 6'-6" $97.50 5 §487.50
55 9915A 24946 (Spacer Channel CAT $257.40 F $514.80
56 29164 24947 |10/Bent Plate Sleeve $49.40 H $98.80
E 57 9921G 24948 |6" Sleeve, 6x 8 i $32.50 2 $65.00
GROUP 2 TOTAL BID PRICE $41,815.99

ITEMS 1 THROUGH &7

Estimated requiremants are based on cumrent invantory ameunts and past orders over a two (2) year pedod. The Commission makes ne representation that it will actually expend such
amaunts




